


1 



2 





?.,um m i s s i o n 
PO Bo; ; 8 2 " 
"-T-I[-:TOR:A 

0001 
30 J u n e 1981 

iC::j:i; ; ;;.;■ :|v> Wfl iGI ftr;-
■i 1 jHiui . - i rv 1980 to 31 

}-Ji;i'll'.i.!i'f; lOi' UK: m i a n -
i i l l i a r ; b'-> ,;■,:> / \ ; i c l i ; o i -



MEMBERS OF THE WATER RESEARCH COMMISSION 
FOR THE PERIOD ENDING 31 JULY 1980 

DR MR HEIMZEN 
Chairman: Chief Executive Officer 

DR JP KRIEL 
Vice-Chairman 
Former Secretary for Water Affairs and 

now Consultant: Special Water 
Studies for the Department of Water 
Affairs, Forestry and Environmental 
Conservation 

D R C v d M BRINIC 
President of the Council for Scientific 

and Industrial Research 

PROFGDB DE VILLIERS 
Former Dean of the Faculty of Agricul­
[...]
the project was to investigate the treatment of mixed 
tannery effluent in order to render it acceptable for dis­
charge to the municipal sewerage system. Parameters 
investigated in this respect were solid organic material, 
sulphides and salt content of the effluent. 

A breakthrough was made regarding the treat­
ment of mixed tannery effluent when it was found that 
dissolved air flotation with ferric chloride as coagulant 
gave excellent results. The chemical oxygen demand, 
suspended organic solids and chrome content are easily 
reduced by 85, 97 and 99% respectively. This produces 
an effluent which can be reused in some sections of the 
factory. In order to meet the City Council's require­
ments for discharge to the sewerage system, it is essen­
tial that at least 80% of the skins to be tanned should be 
green or unsalted hides. The marketing and availability 
of green hides are matters which are currently being 
studied by the relevant authorities. Should they become 
freely available and should the City Council make cer­
tain relaxations with respect to the permissible salt con­
centration in the sewerage system, the technique 
developed will be ideally suited for the treatment of the 
effluent in such a way that it could be discharged to 
sewer. This will solve many of the problems, such as the 
odour nuisance which arises when other disposal tech­
niques are used. 

The pilot plant studies at the tannery were so suc­
cessful that the tannery management has decided to 
proceed with the construction of a full-scale unit for the 
treatment of all the effluent from the factory. 

This sett/ing tank at the Stei-
lenbosch Sewage Works is us­
ed for research on the treat­
ment of spent wine residues. 

The report ensuing from this investigation will 
serve as a basis for a guide for the treatment of mixed 
tannery effluent and which will be released to South 
African tanneries. 

Research on the technological 
application of the anaerobic 
digestion process for the purifica­
t ion of spent wine residues 

(Existing project: Contract with the CSIR — 
National Institute for Water Research) 

The main objective of this two-year contract, 
negotiated in 1977 and then extended for a further year, 
was to investigate at pilot scale the operational pro­
blems experienced with full-scale anaerobic treatment 
of wine distillery waste (spent wine) at the Stellenbosch 
Sewage Works. The investigation was done in coopera­
tion with the Stellenbosch Municipality. Results ob­
tained proved that spent wine residues are very 
amenable to anaerobic digestion and that this biological 
process, based on high volumetric load rates and low 
hydraulic retention times, results in efficient effluent pu­
rification. It was also demonstrated that the process is 
economically viable and reliable, if the system is proper­
ly designed and controlled. 

A new contract has been negotiated between the 
Commission, the Stellenbosch Municipality and the 
CSIR for the full-scale verification of the research re­
sults which were obtained at the laboratory and pilot 
scale level. The project will be initiated as soon as struc­
tural and other modifications to the existing anaerobic 
digestion facilities, based on recommendations of the 
research results of the old contract, have been imple­
mented. 

45 



Chapter 7 

Desalination 

The Commission has for some years been supporting 
research in connection with desalination in order to en­
able the optimal use and reuse of saline waters and ef­
fluents. During the year several important develop­
ments occurred: a workshop on desalination research 
was held to identify the need for the application of 
desalination; the CRD Committee for Desalination Re­
search met to review the Master Plan and priorities; two 
research projects were completed; and research results 
are now being successfully applied by a company. 

During 1976 the CRD Committee for Desalination 
Research approved a Master Plan for research in which 
some priority areas were identified. As a result the Com­
mission entered into agreements in terms of which 
research was done on some of these aspects, and dur­
ing the year two of these projects were completed. It 
was felt, therefore, that before further decisions were 
taken on the continuation of research, the current situa­
tion and research priorities should be thoroughly re­
viewed. A workshop was arranged to determine the 
needs with respect to desalination for water supply and 
for the treatment of effluents to meet disposal require­
ments. Representatives from industry, government 
departments and research organisations were invited to 
contribute to the workshop. As a result of the delibera­
tion the Master Plan for desalination research was re­
viewed and approved at a meeting of the CRD Commit­
tee. The Master plan embraces all known desalination 
techniques with primary emphasis on reverse osmosis, 
ion exchange and electrodialysis. This Master Plan is at­
tached to the Annual Report as an Annexure. 

As far as reverse osmosis is concerned, priority 

has been awarded to the problem of effective pretreat-
ment of feed water to prevent fouling and degradation 
of the membranes. Furthermore, local manufacture of 
dynamic membranes, the regeneration of membranes 
and the development of membrane support systems 
have been singled out for attention. As far as applica­
tions are concerned, high priority has been placed on 
the reclamation of water from effluents by means of 
reverse osmosis as well as on specific applications in in­
dustry and in the mining field. 

The development of continuous countercurrent 
ion exchange for the reclamation of water from ef­
fluents with a view to specific industrial applications 
should also receive further attention. Research on elec­
trodialysis as a desalination technique is gaining ground 
and attention should be paid specifically to the deter­
mination of membrane characteristics, applications in 
specific industrial areas and in the mining industry and 
also the treatment of saline water concentrations. 

The following agreements, in terms of which 
desalination research was done, came to an end during 
the year: Research on the desalination of treated se­
wage; and research on the desalination of seawater by 
means of reverse osmosis at the pilot plant at Swakop-
mund. The final report on the former project has already 
been submitted to the Commission and the desirability 
of a follow-up project is currently being investigated. 
The final report on the latter is being prepared. 

As mentioned in Chapter 1, a very important de­
velopment during the year has been the agreement be­
tween the Commission and a private concern, in terms 

46 



of which the Commission will provide the required in­
formation for the manufacture of cellulose acetate 
tubular membranes for reverse osmosis units to the firm 
concerned. The knowledge and expertise for the manu­
facture of this type of membrane stem from the project 
on the development of membrane support systems and 
modules. The firm has also made a contribution to the 
development of reverse osmosis units by developing a 
module which can be manufactured cheaper than the 
imported counterpart, and, in terms of the agreement 
with the Commission, the firm will endeavour to actively 
promote the manufacture and marketing of reverse os­
mosis membranes and modules. The Commission has 
reserved the right to review the agreement after a period 
of time in the light of progress made in manufacture and 
marketing. 

This chapter contains reports not only on the 
three research projects mentioned above, but also on a 
fourth project which was terminated during the year. 
This project deals with the technological development 
of ion exchange for the desalination and tertiary treat­
ment of effluents in terms of which a 100 m3 /d pilot 
plant was designed and would have been built. 

RESEARCH PROJECTS 

Research on and development of 
desalination of sea water at 
reverse osmosis pi lot plant, 
Swakopmund 

(Existing project: Contract with the Department of 
Water Affairs (South West Africa) and the CSiR -
National Institute for Water Research) 

In 1976 it was estimated that additional water would be 
required to supplement the water supply to the central 
Namib area by 1982. Consequently a project was in­
stigated on a pilot-plant scale with the aim of obtaining 
essential data for the design of a full-scale sea water 
desalination plant based on reverse osmosis. 

The main objectives of the research programme 
were to establish design criteria for a pretreatment 

A desalination unit used for research on the desalination of sea water at Swakopmund. 

* . - > . . . . - . ■ 

.^.o;'^.. ; . • "££:*& VV.1 ' v . ■'■ 

fe$S?ru fe$S?ru ■ — : . ' . ' 

4 - -JV:-"--- -"■" *-■-■ r~. V :.*-<*.■* 
. sis. • *■ : . - - . * » . . 

'.wt.v*-.. ;.;. ■: '.-v - - - -_ • ■ 
*:'.■! "A-M"t ■»".- -''*•< 

'■d&Cr .:'?* 

47 



system for the raw seawater, and to evaluate the per­
formance and life-time of various commercially available 
sea water reverse osmosis membrane systems. 

The pretreatment system which was used, com­
prised the following: chlorination to 0,5 mg I"1 residual; 
coagulation and flocculation with alum and polyelectro-
lyte; sludge blanket clarification or flotation; sand filtra­
tion; and polishing filtration by diatomaceous earth 
filter, to remove algae and suspended solids. 

At first the system produced acceptable results 
but after a few months it was not able to produce a 
seawater feed for the reverse osmosis units of the speci­
fied quality. Although the reasons for this phenomenon 
are not conclusively known, it has been suggested that 
a rise in the dissolved organic content of the seawater, 
associated with an increase in planktonic activity due to 
the increased temperature of the coastal waters, could 
have been the cause. 

During early experimental work it had been noted 
that under conditions of positive chlorine residual and 
through exposure to sunlight, the sea water underwent 
a significant change. Based on this observation, a novel 
and simple pretreatment system was developed and 
finally put into operation. This system comprises the 
following steps: impoundment of the seawater for two 
to three days with a free chlorine residual (about 0,3 mg 
I"1) under direct sunlight; sand filtration (no coagulants 
being required); and polishing by diatomaceous earth 
filtration. This system produced sea water of an accept­
able quality for the reverse osmosis process. 

Three membrane systems were selected for the 
evaluation studies. These were spiral wrap/cellulose 
acetate; hollow fine fibre/polyamide; and spiral wrap/ 
polyamide thin film composite. 

A reasonable evaluation of each of the mem­
branes' performances was possible, but predictions as 
to the probable life expectancy of the membranes, 
operated under near ideal conditions, could not be 
made. Testing should be continued (possibly on a 
reduced scale), especially since improved new genera­
tion high performance membranes are now beginning 
to appear on the market. 

The project has now been completed. 

Research on the development of 
membrane support systems and 
modules 

(Existing project: Contract with the CSIR — 
National Institute for Water Research) 

This has been a year of consolidation and refinement in 
the membrane production techniques previously 
developed. The research and development effort has 

been fairly uniformly spread amongst the various tasks 
allocated for the year. 

Optimisation studies on the cellulose acetate 
tubular membranes have shown the necessity for con­
trolling parameters not previously recognized. This has 
led to a further improvement in membrane reliability. 
This optimisation is still proceeding. The production of 
polysulphone tubes (for ultrafiltration applications) and 
their subsequent treatment to produce tubular com­
posite membranes has shown distinct promise, 
although this system is still at an early stage of develop­
ment. 

The progress on module development has centred 
on the production of an integral pressure support sys­
tem on the membrane tube itself with high burst pres­
sures occasionally being achieved. 

The production of flat sheet membranes has re­
quired considerable redesign to the machinery to allow 
for greater flexibility and control. Considerable improve­
ment in the production techniques over the year has en­
abled continual casting of membranes, but these are of 
inferior quality to those produced by laboratory tech­
niques. This aspect is still receiving attention. However, 
these membranes are of satisfactory standard to be us­
ed in the "glueline" studies, which have shown the ne­
cessity for the use of "glues" to seal the membrane sur­
faces together under moist conditions. 

Field testing of the cellulose acetate tubular mem­
branes has continued with excellent results, demon­
strating that the membrane production unit has definite 
commercial potential. 

Technological development of ion 
exchange for the desalination and 
tertiary t reatment of eff luents: 
Planning, design, construct ion and 
operation of a 100 k l /d pilot plant 
and evaluation of its performance 

(Existing project: Contract with the University of 
Cape Town (Department of Chemical Engineering) 
and a local chemical company) 

During the year under review the work centred on two 
aspects viz. the use of alternative regeneration systems, 
and the design and costing of a 100 kl/d pilot plant. 

The use of lime and sulphuric acid, instead of the 
ammonia and nitric acid previously used as regenerant 
chemicals, produces a cheaper product water but has 
certain operational difficulties. In the anion column the 
problems are to maintain a high regenerant concentra­
tion at the very low solubility levels of Ca(OH)2, and to 
achieve adequate fluidisation conditions with the densi­
ty of the lime slurry and the resin approaching one 

48 



another very closely. These difficulties can be overcome 
by the use of a continuous stirred reactor to contact the 
lime and weak base anion resin, followed by a series of 
column wash stages. In the use of sulphuric acid in re­
generation of the cation resin, the problems lie in the 
deposition of calcium sulphate and in avoiding ex­
cessive loss of the acid. These have been dealt with by 
using concentrations and flow rates of sulphuric acid 
which prevent deposition in the column, followed by a 
sulphuric acid recycle to prevent acid loss. 

A preliminary design of the 100 kl/d pilot plant 
was completed and the budgetary costing undertaken 
by two separate design and construction companies. 
The high cost of the pilot plant, together with the fact 
that desalination of reclaimed sewage effluent will not 
be required in the Western Cape area until the 1990's, 
have made it undesirable to proceed with the detailed 
design and construction of the pilot plant at this stage 
and it was therefore agreed between the parties to ter­
minate the agreement. It is envisaged that the labora­
tory work will be continued so as to provide a complete 
package for the subsequent design and construction of 
a large-scale plant, as and when the need for reuse 
combined with desalination is more urgent. The finalisa-
tion of the present investigation will include the testing 
of the product water for its potability. 

Research on the desalination of 
treated sewage 

(Existing project: Contract with the CSIR — 
National Institute for Water Research) 

In the reclamation of water from sewage effluents by 
means of physical-chemical processes inorganic salts 
are not removed and tend to build up within the cycle 
of reclamation and reuse. This build-up of inorganic 
salts may impair the reuse potential of reclaimed water 

and this project was initiated to investigate the applica­
tion of reverse osmosis and ultrafiltration for desalina­
tion of treated effluents. 

This work has clearly demonstrated the technical 